

# Certificate of Conformity

<b>Client Name</b>	TTS TRADING TECHNOLOGY AND ENGINEERING CO., LTD		
<b>Product Name</b>	Sealant tape	<b>Factory quantity</b>	3900m
<b>Date of manufacture</b>	2023.12.1	<b>Batch NO.</b>	20231201

## Test Results

Items	Technical request	Test standard	Test result
<b>Appearance</b>	Fine and uniform paste, no crust or gel, smooth surface	HB 5481-91	Qualified
<b>Temperature resistance</b>	After treatment at 120°C for 12 hours and 160°C for 3 hours, there is no flow, cracking or deformation.	HB 5481-91	Qualified
<b>Flexibility</b>	No cracks at -40°C	HB 5481-91	Qualified
<b>Penetration, 20°C ± 2,150g, 5s,1/10mm</b>	65-85	HB 5481-91	74
<b>Solid content, 105°C, 3h</b>	≥99	GB/T 2793-1995	99.81
<b>Density, g/cm<sup>3</sup></b>	1.3-1.5	GB/T 2793-1995	1.435